
 
 
 

Appendix 1

Investigation Results of Each Facility in

Vietnam and Indonesia
 
 
 
1.1 Investigation Sheets of Each Facility 

1.1.1 Investigation Sheet for Water treatment plants 
1.1.2 Investigation sheet for Wastewater treatment plants 

 
1.2 Investigation results of each facility in Indonesia 

1.2.1 Setiabuti WWTP 
1.2.2 Sewon WWTP in Yogyakarta 
1.2.3 Cikokol WTP in Tangeran 
1.2.4 WTP in East Jakarta Industrial Park 
1.2.5 WWTP in East Jakarta Industrial Park 

 
1.3 Investigation Results of Each Facility in Vietnam 

1.3.1 Kim Lien WWTP 
1.3.2 North Thang Long WWTP 
1.3.3 Thng Long Industrial Park WWTP 
1.3.4 Bin Hung WWTP 

 



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
[...]
RemarksEquipment No.



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 Appendix 3 - 9  

measure single common
LIFTING PUMP PIT LEVEL － ○ 1
SLUDGE STORAGE TANK LEVEL － ○ 1
INCOMING SEWAGE FLOW － ○ 1
RAS-1 WATER FLOW No.1 ○ 1
RAS-2 WATER FLOW No.2 ○ 1
PRIMARY SLUDGE FLOW － ○ 1
WAS WATER FLOW － ○ 1
EFFLUENT WATER FLOW － ○ 1
AERATION TANK-1 DO No.1 ○ 1
AERATION TANK-2 DO No.2 ○ 1
NaOH STORAGE TANK pH － ○ 1
LIHTING PUMP ROTATION SPEEDNo.1 ○ 1
LIHTING PUMP ROTATION SPEEDNo.2 ○ 1
TRANPARENCY(SS) － ○ check outflow quality 1

Total 0 0 0 14 0

No.
Monitoring items

Remarks
DI

DO AI AO

Monitoring items for instrumentation equipment (analog signal)

Equipment



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 Appendix 3 - 10  

3.2.2　Monitoring items list for North Thang Long WWTP remote control system（motors）

ON OFF Trouble

Inflow gate 1 ○ ○ ○ trouble：SVP panel alarm GCP
Grit chamber inflow gate 3
Coarse screen 3
Grit pump 9 ○ ○ ○ trouble：SVP panel alarm GCP 9
Grit separator 1 ○ ○ ○ trouble：SVP panel alarm GCP 1
Grit container 2
Fine screen 3 ○ ○ ○ trouble：SVP panel alarm GCP 3
Fine screenings conveyor 1 ○ ○ ○ trouble：SVP panel alarm GCP 1
Screenings container 4
Grit chamber outflow stoplog 3
Grit pump hoist 1 GCP
Container hoist 1 GCP
Lift pump(1) 2 ○ ○ ○ trouble：SVP panel alarm LPP
Lift pump(2) 2 ○ ○ ○ trouble：SVP panel alarm LPP
Discharge valve 4 ○ ○ ○ trouble：SVP panel alarm LPP
Drainage pump 1 LPP
Lift pump hoist 1 LPP
PST Inflow gate 6
Primary sedimentation tank sludge 6 ○ ○ ○ trouble：SVP panel alarm PSSP 6
Primary sedimentation tank scum 6 ○ ○ ○ trouble：SVP panel alarm PSSP 6
Primary sludge valve 6 ○ ○ ○ trouble：SVP panel alarm PSP 6
Primary sludge pump 2 ○ ○ ○ trouble：SVP panel alarm PSP 2
PST bypass gate 1
Reactor Inflow weir 6
RAS flow control weir 6
Anaerobic tank mixer 6 ○ ○ ○ trouble：SVP panel alarm AHSSP 6

Surface aerator 12 ○ ○ ○ trouble：SVP panel alarm
SAP-
1～4 12

Channel mixing blower 2 CMBP
Gas filter 1
Blower hoist 1
FST Inflow valve 6
Final sedimentation tank sludge scraper 6 ○ ○ ○ trouble：SVP panel alarm AHSSP 6
Final sedimentation tank scum skimmer 6 ○ ○ ○ trouble：SVP panel alarm AHSSP 6
RAS pump 4 ○ ○ ○ trouble：SVP panel alarm RWP 4
WAS extraction valve 2 ○ ○ ○ trouble：SVP panel alarm RWP 2
Drainage pump 5 ○ ○ ○ trouble：SVP panel alarm RWP 5
PST inflow channel stoplog 2
Bypass channel stoplog 1
Reactor inflow channel stoplog 2
FST inflow channel stoplog 2
Disinfection tank inflow gate 1
Disinfection tank bypass gate 1
NaClO storage tank 1
NaClO dosing pump 2 ○ ○ ○ trouble：SVP panel alarm WSSP 2
NaClO dosing pump for well water 2 ○ ○ ○ trouble：SVP panel alarm WSSP 2
NaClO storage tank for well water 1
Spray pump 2 ○ ○ ○ trouble：SVP panel alarm FWP 2
Auto-strainer for spray pump 1 FWP
Sand filter supply pump 2 ○ ○ ○ trouble：SVP panel alarm FWP 2
Auto-strainer for sand filter 1 FWP
Sand filter 1
Air compressor for sand filter 2 FWP
Water supply unit for wastewater
treatment faclilty 2 FWP

Water supply unit for sludge treatment
faclilty 2 FWP

Equipment Number DIPanelMonitoring items Remarks DO



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 Appendix 3 - 11  

ON OFF Trouble
Belt washing pump 2 ○ trouble：SVP panel alarm
Sand filter supply pump from deep well 1 ○ ○ ○ trouble：SVP panel alarm FWP 1
Sand filter for domestic use 1
Water supply unit for domestic use 2 FWP
Drainage pump 2 FWP
Mixed sludge mixer 1 ○ trouble：SVP panel alarm STP-1
Mixed sludge pump 2 ○ trouble：SVP panel alarm
Sludge dewaterer 2 ○ trouble：SVP panel alarm
Flocculator 2 ○ trouble：SVP panel alarm
Cake conveyor(1) 1 ○ trouble：SVP panel alarm
Cake conveyor(2) 1 ○ trouble：SVP panel alarm
Cake conveyer(2) ○ trouble：SVP panel alarm
Cake hopper 1 STP-1
Automatic polymer make-up unit 1
Polymer feeder 1
Polymer dosing pump 2 ○ trouble：SVP panel alarm
FeCl3 storage tank 1
FeCl3 dosing pump 2 ○ ○ ○ trouble：SVP panel alarm 2
FeCl3 dosing pump for well water 2 ○ trouble：SVP panel alarm WSSP
Air compressor for sludge treatment 2
Air dryer 1
Filtrate pump 2 ○ trouble：SVP panel alarm STP-2
Drainage pump 2 STP-2
Sludge dewaterer hoist 2 STP-2
Maintenance hoist 1
FeCl3 storage tank for well water 1
Shovel loader 1
Drainage pump 2
Maintenance crane 1
Tripod 1
NaClO storage tank 1
NaClO dosing pump 2 ○ ○ ○ trouble：SVP panel alarm DP 2
NaOH storage tank 1
NaOH dosing pump 2 ○ ○ ○ trouble：SVP panel alarm DP 2
Circulation pump 2 ○ ○ ○ trouble：SVP panel alarm DP 2
mist separator 1
Deodorization fan 1 ○ ○ ○ trouble：SVP panel alarm DP 1
Chemical scrubber 2
Oil supply pump 1
Service tank 1
Emergency Generator 0 automatic start & stop

Total 93 0

DI DONumber Monitoring items Remarks PanelEquipment

 



 
 
 

Appendix 4

Annual O&M Plan of Bin Hung Sewage 

Treatment Plant in Ho-Chi-Minh City, Vietnam 

(Draft)
 
 
 
4.1 Outline of service –Example– 
4.2 Service Implementation Map 
4.3 List of Facilities 
4.4 List of Major Facility Specifications 
4.5 Organization Chart 
4.6 Emergency Contact Network 
4.7 Operation Schedule (Example Extracted) 
4.8 Major Indexes of Monitoring and Control Items 
4.9 Daily Work Plan (Extracted) 
4.10 Water Quality Inspection Schedule 
4.11 Periodic Work Schedule (Extracted) 
4.12 Inspection Criteria of Equipment 
4.13 Scope of Ground Maintenance Work 
4.14 Ground Maintenance Schedule (Extracted) 
4.15 Organization Chart of Safety and Health Committee 
4.16 Schedule of Safety and Health Control 
4.17 Annual Schedule of Education and Training 
4.18 Estimation of Utility Consumption (20XX) 
 



 
 

The Republic of K
azakhstan 

 
 

The Study on Sew
erage O

peration and  
Final Report 

 
M

aintenance K
now

-how
 Transfer 

 
A

ppendix 4 - 1 
 

 

Annual O&M plan 
of  

Bin Hung sewage treatment plant 
in 

Ho-Chi-Minh city, Vietnam  
（Draft） 

 
 

 
 

  20XX 



 
 

The Republic of K
azakhstan 

 
 

The Study on Sew
erage O

peration and  
Final Report 

 
M

aintenance K
now

-how
 Transfer 

 
A

ppendix 4 - 2 
 

 CONTENTS 

         

 № title   № title   

   4.1 Outline of Service    4.10 Water Quality Inspection Schedule   

   4.2 Service Implementation Map    4.11 Periodic Work Schedule (Extracted)   

   4.3 List of Facilities     4.12 Criteria of Equipment Inspection（Extracted）   

   4.4 List of Major Facility Specifications    4.13 Scope of Ground Maintenance（Extracted）   

   4.5 Organization Chart    4.14 Ground maintenance schedule（Extracted）   

   4.6 Emergency Contact Network    4.15 
Organization Chart of Safety and Health 
Committee 

  

   4.7 Operation Schedule（Extracted）    4.16 Schedule of Safety and Health Control   

   4.8 Major Indexes of Monitoring and  Operation     4.17 Annual Education and Training Schedule   

   4.9 Daily Work Plan    4.18 Utility Usage Schedule   

 



 
 

The Republic of K
azakhstan 

 
 

The Study on Sew
erage O

peration and  
Final Report 

 
M

aintenance K
now

-how
 Transfer 

 
A

ppendix 4 - 3 
 

 
   

4.1 Outline of service –Example–  
 

O&M service on Binh Hung sewage treatment plant are as follows: 
 

(1) Operational works 

- Operate and monitor a water treatment facility, a sludge treatment facility, a composting facility and relay pumping stations. 
- Based on an operational procedure and a work implementation schedule, and under supervision by general manager, 

implement operation and monitoring appropriately. 

- If necessity for the plant to take some measurements such as shut down or recession in operation, consult with the consignor. 
 

(2) Maintenance and inspection works 
- Implement maintenance and inspection of mechanical, electrical, and instrumental facilities, building exteriors, and buildings. 

- Check function and efficiency of machineries by some measuring instruments in needed. Conduct periodic facility check to 
find any faults in early stages and to prevent breakdowns. 

- Besides prevention of breakdowns, to maintain performances and extend lives of machineries, daily and periodic maintenance 

is required. 
- Prepare a ledger to rationalize maintenance works and record maintenance history. 

- Implement ground maintenance at the treatment plant and at the relay pumping stations. 
 

(3) Repair works 
- Repair the facilities and equipment adequately in order to exercise their full capacity. 



 
 

The Republic of K
azakhstan 

 
 

The Study on Sew
erage O

peration and  
Final Report 

 
M

aintenance K
now

-how
 Transfer 

 
A

ppendix 4 - 4 
 

  

 

(4) Water quality control works 
- Water quality assessment will be implemented in accordance with the attached schedule.  
- Maintenance of water analysis meters and water quality monitoring devices. 
- Other works regarding water quality control in need of O&M. 

 
(5) Utility Procurement works 

- Procure consumable electrical or mechanical goods, chemicals for analysis, analysis instruments, industrial chemicals, fuel, 
and other subjects appropriately. 

 

(6) Works for Emergency State  
- Prepare work system to secure staff for emergency state, such as, heavy rain, typhoon, earthquake, serious accidents or 

breakdowns, unexpected power failure, abnormal influent rate or quality, and equipment troubles. 
- In case of some accidents, take necessary measurements immediately. and report the causes, damage states, and developments 

of accidents to the consignor without delay. 
 
(7) Others 

- Provide sufficient patrol and guard to protect the plant against unconcerned person and equipment to be damaged or goods to 
be stolen. 

- By regulating safety code and taking required measurements, try to prevent workmen’s accidents. 



 
 

The Republic of K
azakhstan 

 
 

The Study on Sew
erage O

peration and  
Final Report 

 
M

aintenance K
now

-how
 Transfer 

 
A

ppendix 4 - 5 
 

4.2 Service Implementation Map 

 Detailed Map 

管理対象

ビンフン下水処理場

管理対象
ビンフン中継ポンプ場Pumping Station 
Binh Hung  

Treatment Plant 
Binh Hung  



 
 

The Republic of K
azakhstan 

 
 

The Study on Sew
erage O

peration and  
Final Report 

 
M

aintenance K
now

-how
 Transfer 

 
A

ppendix 4 - 6 
 

 
4.3 List of Facilities 
 

Facility Classification Name of Facility 
Year of Commencement of 

Operations 
Capacity 
m3/day 

Current Influent Volume 
m3/day 

Discharge 

Binh Hung relay pumping 
station 

2009 141,000 30,000 
To Binh Hung treatment 

plant 
Pumping station 

The relay pumping station consists of pumping facility and a grit chamber. Planned capacity is 192,000m3/day. It located on wet land between Dong 
Dieu Road and the Nho canal. The plottage is about 0.6 ha.  
Binh Hung treatment plant 2009 141,000 30,000 To Tac Ben Ro River 

Treatment plant 

The treatment plant was constructed for Binh Chanh district and Binh Hung district. The plottage is about 41.3 ha. 
This site is surrounded by Ben Ro river on the north and east sides, Xom Cui channel on the west side, and a small channel on the south side. And the 
site is divided into two, north and south, by a high voltage power cable running east to west. 
On a total project plan, the plant adopts Conventional activated sludge method for water treatment. The plant was designed based on the total project 
plan.  
On the other hand, on the 1st and 2nd phase, the plant adopts a Modified aeration method because the method has priority as follows; an initial cost is 
lowest, it can achieve the effluent criteria BOD 50mg/L, and it can be easily converted into conventional activated method.  
Water treatment facility consists of :(i) influent pumps, (ii) primary sedimentation tanks, (iii)aeration tanks, (iv)final sedimentation tanks, and (v) 
chlorination tanks. 
Sludge treatment facility consists of : (i)gravitational thickeners, (ii) centrifugal thickeners , (iii)dewatering machines, and (iv)composting facility. 
Design condition 

 

Phase Designed sewage volume Designed influent quality Designed effluent quality 

1st present phase 141,000 m3/day 
BOD: under 50mgL 
SS: under 100mg/L 

2nd 469,000 m3/day 
BOD: under 50mgL 
SS: under 100mg/L 

3rd 512,000 m3/day 

BOD : under 163mg/L 
 SS : under 163mg/L 
 

BOD: under 20mgL 
SS: under 50mg/L 



 
 

The Republic of K
azakhstan 

 
 

The Study on Sew
erage O

peration and  
Final Report 

 
M

aintenance K
now

-how
 Transfer 

 
A

ppendix 4 - 7 
 

 
.4 List of Major Facility Specifications 

(1) Pumping station 

 
 
 
 
 
 
 
 

(2) Wastewater treatment plan 
 

 

 

 

 

 

 

 

 

 

 

 

CLASSIFICATION
DESCRIPTION
(Equipment)

TYPE
(Model)

SPECIFICATION
DUTPUT

(kW)
DUTY STANDBY

EMERGENCY GATE Cast Iron Made Sluice Gate 1500mmW×1500mmH 3.7 1

Fine Screen Steel Made 3500mmW×3800mmH 3.7 1

Lift Pump(1) Submerged sewage pump
φ700mm x 66.7m3/min x
14m

220 2 1

Grit Removal Equipment Grab bucket Type 5000mmW×19500mmH
6.2kW×2、0.4kW×2、1.5kW×
2

Grit Chamber -
Lift Pump Facility

CLASSIFICATION
DESCRIPTION
(Equipment)

TYPE
(Model)

SPECIFICATION
DUTPUT

(kW)
DUTY STANDBY

Inflow Gate Square Gate W1,500mm x H1,500mm - 2 0

Coarse Screen Bar screen
Slit Width 100mm x
mounting angle 60°

- 2 0

Chain Block Manual type 1ton x 4.5m - 1 0

Lift Pump(1) Submerged sewage pump
φ700mm x 66.7m3/min x
14m

220 2 1

Siphon Break Valve Motor Opereted Ball Valve φ150mm Motor 0.2 2 1

Connecting Gate Square Gate W1,500mm x H1,500mm - 1 0

Hoist Normal type 10ton x 12m Hoisting 10 1 0

Grit Chamber -
Lift Pump Facility

4.4     List of Major Facility Specifications 



 
 

The Republic of K
azakhstan 

 
 

The Study on Sew
erage O

peration and  
Final Report 

 
M

aintenance K
now

-how
 Transfer 

 
A

ppendix 4 - 8 
 

CLASSIFICATION
DESCRIPTION
(Equipment)

TYPE
(Model)

SPECIFICATION
DUTPUT

(kW)
DUTY STANDBY

Floor Drainage Pump Submerged wastewater pump φ65mm x 0.3m3/min x 10m 2.2 6 6

Distribution Weir Movable Weir W1,000mm x H1,000mm - 4 0

Blower(1)
Gear-accelerated single-stage
turbo blower

φ600mm x φ500mm x
360m3/min x 66.6kPa

Main Motor 480
Motor for Aux. Oil Pump 2.2
Motor for Inlet Guide Vane
Actuator 0.4

1 1

Suction Silencer Vertical φ600mm x φ600mm - 1 1

Discharge Silencer Vertical
φ500mm x φ500mm x φ
500mm

- 1 1

Blowoff Silencer Horizontal φ500mm x φ500mm - 1 1

Discharge Valve(1)
Motor-operated, outside screw,
sluice valve

φ500mm 2.2 1 1

Check Valve(1) Swing type φ500mm - 1 1

Anti Surge Valve(1) Butterfly Valve φ250mm 0.2 1 1

Air Filter Streaming dry type air filter 360m3/min 0.2 1 1

Floor Drainage pump Submerged wastewater pump φ65mm x 0.3m3/min x 10m 2.2 2 0

Crane
Double-Rail Hoist Type
Overhead Crane

10ton x 14m
Hoisting 10
Traversing 0.85
Travelling 1.5 x 2

1 0

Inflow Weir Movable Weir W500mm x H400mm - 10 0

Sludge Scraper Chain flight type
W5,000mm x L13,000mm x
water depth 3,000mm

0.4 10 0

Scum Skimmer Manual Pipe skimmer
φ300mm x about
L4,500mm

- 20 0

Wastewater
Treatment Plant

Grit Chamber -
Lift Pump Facility

Blower Facility



 
 

The Republic of K
azakhstan 

 
 

The Study on Sew
erage O

peration and  
Final Report 

 
M

aintenance K
now

-how
 Transfer 

 
A

ppendix 4 - 9 
 

CLASSIFICATION
DESCRIPTION
(Equipment)

TYPE
(Model)

SPECIFICATION
DUTPUT

(kW)
DUTY STANDBY

Scum Pump Non-clogging type φ80mm x 0.8m3/min x 10m 5.5 1 1

Raw Sludge Pump Non-clogging type φ80mm x 0.5m3/min x 14m 5.5 2 1

Raw Sludge Valve Motor-operated sluice valve φ150mm 0.2 10 0

Bypass Gate Square Gate W1,000mm x H1,000mm - 1 0

Spray Nozzle - 60 0

Inflow Weir Movable Weir W500mm x H500mm - 10 0

Step Feeding Weir Movable Weir W500mm x H500mm - 30 0

Diffuser Diffuser tube
120to150L/min・Tube x
24Tubes/header x
1header/riser

- 20sets 0

Diffuser Diffuser tube
120to150L/min・Tube x
18Tubes/header x
1header/riser

- 140sets 0

Air Flow Control Valve Motor-operated butterfly valve φ350 0.4 10 0

Antifoaming Spray Spray Nozzle φ20 - 200 0

Inflow Gate Square Gate W500mm x H500mm - 10 0

Sludge Scraper Chain flight type
W5,000mm x L26,000mm x